
PL# 2258443 

 

The City of San Diego 

Staff Report 

DATE ISSUED:   July 1, 2024 

TO:   Public Facilities Financing Authority 

FROM: Office of the City Attorney, as General Counsel to the Public Facilities Financing 

Authority of the City of San Diego 

SUBJECT: Authorization of the Public Facilities Financing Authority of the City of San 
Diego Sewer Revenue Bonds, Series 2024A (“2024 Sewer Revenue Bonds”) 
Preliminary Official Statement (“POS”) 

 
Primary Contact: David Powell    Phone: (619) 235-5894 

Council District(s):  Citywide 

OVERVIEW: 
This resolution will authorize the form and distribution of the POS, and the execution, delivery, and 
distribution of the Official Statement (“OS”) for the 2024 Sewer Revenue Bonds. 
[...]
and to approve execution of certain contracts.  The City Council and the City Council’s Independent Budget 
Analyst review quarterly financial monitoring reports and also perform reviews of specific programs, 
capital projects, and contracts. 

Metro JPA. The Metropolitan Joint Powers Authority (“Metro JPA”) is a coalition of municipalities 
and special districts that share in the use of the City’s regional wastewater facilities.  The mission of the 
Metro JPA is to create an equitable partnership with the City Council and Mayor on regional wastewater 
issues.  Through stakeholder collaboration, open dialogue, and data analysis, the partnership seeks to ensure 



4894-9745-1420.16 
 

 

 22 
 

fair rates for Participating Agencies, concern for the environment, and regionally balanced decisions. The 
Metro JPA member agencies are the cities of Chula Vista, Coronado, Del Mar, El Cajon, Imperial Beach, 
La Mesa, National City and Poway; the Lemon Grove Sanitation District; the Padre Dam Municipal and 
Otay Water Districts; and the County of San Diego (on behalf of the Winter Gardens Sewer Maintenance 
District, and the Alpine, Lakeside and Spring Valley Sanitation Districts).  Although, the City has the right 
to make all decisions with respect to the planning, design, construction, operation and maintenance of the 
Metropolitan Sub-System, decisions on issues that impact the Participating Agencies are made with the 
advice of the Metro JPA.   

Metropolitan Sub-System Facilities  [Bracketed items in this section to be updated after June 30, 
2024 with FY24 final numbers] 

General.  The current Metropolitan Sub-System infrastructure, with the exception of the South 
Metropolitan Interceptor Pipeline, is located within the jurisdictional boundaries of the City.  The map that 
follows the Table of Contents of this Official Statement shows the geographic concentration of the 
Metropolitan Sub-System’s infrastructure and identifies the major trunk lines that service the Participating 
Agencies.  The Metropolitan Sub-System’s infrastructure currently consists of three wastewater treatment 
plants, two ocean outfalls, a biosolids center, four large pump stations (Pump Station No. 1 and Pump 
Station No. 2, that began operation in 1963; the Grove Avenue Pump Station, that began operations in 2002 
and the Otay River Pump Station, added to the Metropolitan Sub-System in 2003), force mains and gravity 
flow interceptors.  The Metropolitan Sub-System infrastructure also includes two interceptors, which 
collect and route wastewater to the City’s Point Loma Wastewater Treatment Plant (the “Point Loma Plant”) 
from the Municipal Sub-System and the Participating Agencies.  Additionally, the Metropolitan Sub-
System includes 98 permanent flow monitoring stations that are utilized for multiple purposes, including 
strength-based billing, facility planning, sewer modeling, criticality evaluation, infiltration/inflow analysis 
and spill detection.  The City is required to maintain certain permits and waivers with respect to the 
Wastewater System under federal and State law.  If existing permits and waivers are not maintained, the 
City could incur costs in addition to those currently included in the Department’s budgets and projections.  
See “WASTEWATER SYSTEM REGULATORY REQUIREMENTS—Treatment of Sewage.”   

The City has the right to make all decisions with respect to the planning, design, construction, 
operation and maintenance of the Metropolitan Sub-System.  Decisions on issues that impact the 
Participating Agencies are made with the advice of the Metro JPA.  Although the Metro JPA may make 
recommendations to the City, the City retains ownership and decision-making authority over all elements 
of the Metropolitan Sub-System, including the capital improvements for the Metropolitan Sub-System.   

The following is a summary description of the Metropolitan Sub-System’s current facilities and 
their respective primary functions.   

Point Loma Plant.  The Point Loma Plant began operation in 1963.  The site is part of the Fort 
Rosecrans military reservation and was acquired by the City from the U.S. Department of the Interior, 
Bureau of Land Management.  The Point Loma Plant currently operates under a National Pollutant 
Discharge Elimination System (“NPDES”) Permit Order Number CA0107409 (the “Point Loma Discharge 
Permit”). The Point Loma Plant is the principal treatment facility in the Metropolitan Sub-System, with a 
permitted treatment capacity of 240 mgd flow with 432 mgd peak wet weather flow.  During Fiscal Year 
2024, the Point Loma Plant had an average daily flow rate of [149.6] mgd, including return flows from the 
North City Water Reclamation Plant (the “North City Plant”), centrate from the Metropolitan Biosolids 
Center, and sludge from the South Bay Plant.  The average daily flow rate at the Point Loma Plant accounted 
for approximately 88% of the wastewater flow generated within the Metropolitan Sub-System.  Almost all 
the inflow to the Point Loma Plant is conveyed through the Metropolitan Sub-System’s Pump Station No. 2, 
which is the terminus for the North Metropolitan Interceptor Pipeline and South Metropolitan Interceptor 



4894-9745-1420.16 
 

 

 23 
 

Pipeline.  Flow from the North City Plant which is not distributed to recycled water users is returned to the 
sewage conveyance system and is treated at the Point Loma Plant.  In addition, the Point Loma Plant serves 
as a standby facility for the North City Plant and the South Bay Plant in the event one or both of these 
facilities are taken off-line for maintenance purposes.  Treated wastewater from the Point Loma Plant is 
discharged into the ocean through the Point Loma Ocean Outfall.   

The Point Loma Plant is currently permitted to discharge up to 240 mgd of chlorinated advanced 
primary treated wastewater to the ocean via the Point Loma Outfall in accordance with a waiver for 
modified secondary treatment standards of the Clean Water Act, which was originally received by the City 
in 1995.  See “WASTEWATER SYSTEM REGULATORY REQUIREMENTS—Treatment of Sewage—
Treatment Waivers for Point Loma Plant.”   

Operations at the Point Loma Plant are monitored and controlled from a distributed, computer-
based control system located in the Point Loma Plant’s control center.  Local control stations are also 
strategically located around the Point Loma Plant and can be used to access the entire plant control system.   

Presently, the Point Loma Plant is capable of removing 85% to 92% of total suspended solids 
(“TSS”).  The Point Loma Plant has increased its TSS removal rates through operational improvements of 
its chemical treatment processes.  The wastewater treatment process currently employed at the Point Loma 
Plant consists of advanced chemical primary treatment and a digester gas utilization facility.  Dewatering 
of sludge is provided at the Metropolitan Biosolids Center.  Methane gas produced during the digestion is 
fed to a City-owned cogeneration plant where it is converted to electricity and used to provide power to 
operate the Point Loma Plant.  Excess gas not converted to energy is directed to a third party, under the 
terms of an agreement to polish the gas and sell the gas to the local utility via an existing utility pipeline.  
See “Metropolitan Biosolids Center” below.   

North City Plant.  The North City Plant is a sewage treatment facility that is capable of processing 
sewage to both secondary and tertiary treatment levels.  The North City Plant commenced operations in 
1997 and is located adjacent to Interstate 805 and Miramar Road in the northwestern quadrant of the City.  
The North City Plant operates pursuant to “Waste Discharge and Water Recycling Requirements for the 
Production and Purveyance of Recycled Water,” Order No. 97-03, Addendum No. 1, which was adopted 
by the Regional Water Quality Control Board on June 11, 2003 (the “North City Plant Permit”).  The North 
City Plant Permit, as amended, is effective until it is revoked or further modified. See “WASTEWATER 
SYSTEM REGULATORY REQUIREMENTS.”   

The North City Plant receives influent through the North City Tunnel Connector and from the 
Peñasquitos Pump Station.  The North City Plant process includes screening, grit removal, settling, flow 
equalization, activated sludge processing, tertiary filtration and effluent disinfection.  The Metropolitan 
Biosolids Center (described below) digests and dewaters the sludge that is produced at the North City Plant.  
Support facilities of the North City Plant include an administration building that houses the operation and 
maintenance functions and a chemical building.  The North City Plant has a permitted capacity of 30 mgd 
average daily flow.  Per the requirements of a grant the City received from the Environmental Protection 
Agency (the “EPA”) for construction of the North City Plant, flows into the North City Plant must constitute 
a minimum of 75% of the plant’s design capacity (at least 22.5 mgd).  In Fiscal Year 2011, the Department 
notified the EPA that it would be temporarily reducing total flows from 22.5 mgd to 15 mgd to meet the 
actual demand for recycled water.  The EPA has acknowledged this reduction and the City’s good faith 
effort to maximize recycling and beneficial reuse.  In Fiscal Year 2024, the North City Plant operated at an 
average flow rate of approximately 14.8 mgd and produced approximately [__] mgd of recycled water for 
distribution to users through the Northern Water Distribution System.  The North City Plant also uses 
approximately [1] mgd of recycled water for plant processes.  The City still maintains its commitment to 
maximize recycling and beneficial reuse, and is expanding the North City Plant’s total wastewater treatment 



4894-9745-1420.16 
 

 

 24 
 

capacity up to [52] mgd with the implementation of the Pure Water Program. The North City Plant also is 
capable of providing treatment beyond the tertiary level through the demineralization of a portion of the 
effluent, to reduce total dissolved solids (“TDS”) to meet recycled water customers’ needs.  The North City 
Plant limits its production of recycled water to meet demand.  Excess treated effluent is returned to the 
wastewater system for conveyance to the Point Loma Plant and ocean outfall.  In Fiscal Year 2024, 
approximately [___] mgd was returned to the wastewater system.  See “Point Loma Outfall” below.  The 
solids that are removed during the sewage treatment process, either by sedimentation or biological 
oxidization, are pumped to the Metropolitan Biosolids Center for further treatment.  See “Metropolitan 
Biosolids Center” below.   

As of June 30, 2024, the North City Plant produced recycled water that served [___] retail and four 
wholesale meters.  Three of the wholesale meters serve the Olivenhain Municipal Water District, and the 
remaining wholesale meter serves the City of Poway.  Recycled water also is used for industrial processing, 
cooling towers, construction site dust suppression and soil compaction, decorative fountains and toilet and 
urinal flushing.  Revenues from the sale of recycled water are collected by the Department for deposit in 
the Water Revenue Fund and used to pay for the cost of the recycled water distribution system, then 
operations and maintenance cost for tertiary treatment for reclaimed water (non-potable) with any 
remaining revenue being transferred to the Sewer Revenue Fund.  See “WASTEWATER SYSTEM 
CAPITAL IMPROVEMENT PROGRAM— Capital Improvement Projects—Pure Water Program” for 
additional information on the Wastewater System’s production of recycled water.   

South Bay Plant. The South Bay Plant commenced operations in 2002.  This plant, located on 
Dairy Mart Road north of the International Border with Tijuana, Mexico, is a sewage treatment facility that 
is capable of processing sewage to both secondary and tertiary treatment levels.  The South Bay Plant 
currently operates under a NPDES Permit Order Number R9-2021-0011, as amended by Order Number 
R9-2014-0071 (the “South Bay Plant Discharge Permit”), for the treatment and disposal of wastewater 
through the shared South Bay Ocean Outfall (the “South Bay Outfall”).  Additionally, the South Bay Plant 
has been issued Recycled Water Permit No. 2000-203 (the “South Bay Recycled Water Permit”), which 
authorizes water recycling at the South Bay Plant.  The South Bay Recycled Water Permit is effective until 
it is revoked.  See “WASTEWATER SYSTEM REGULATORY REQUIREMENTS.”   

The South Bay Plant has a permitted capacity of 15 mgd average daily flow.  For Fiscal Year 2024 
the South Bay Plant operated at an average flow rate of approximately [6.5] mgd.  The South Bay Plant 
produced an average of [__] mgd of recycled water that was distributed to one wholesale and six retail 
meters.  The wholesale connection is to the Otay Water District, and, contracted at the retail rate, is pursuant 
to a take or pay recycled water service agreement for up to [__] mgd.  Revenues from the sale of recycled 
water are collected by the Department for deposit in the Water Revenue Fund and then transferred into the 
Sewer Revenue Fund.   

The South Bay Plant limits its production of recycled water to meet demand.  The South Bay Plant 
uses a phased tertiary process that allows the tertiary process to be bypassed when recycled water is not 
being produced, which increases efficiency and reduces plant operations and maintenance cost.  Excess 
treated effluent is discharged to the South Bay Outfall for disposal.  See “South Bay Outfall” below.  
However, during warmer periods of the year, almost the entire amount of wastewater treated at the South 
Bay Plant is reused.  The South Bay Plant does not treat its own solids and cannot discharge its solids to 
the Metropolitan Biosolids Center directly.  Primary sludge is pumped to the South Metropolitan Interceptor 
Pipeline and conveyed to the Point Loma Plant for further treatment and from there to the Metropolitan 
Biosolids Center for processing.  See “Point Loma Plant” above and “Metropolitan Biosolids Center” 
below.   



4894-9745-1420.16 
 

 

 25 
 

Point Loma Outfall.  The Point Loma Outfall was constructed in 1963 to provide a method for 
disposal of all Point Loma Plant effluent.  The original capacity of the 2.5 mile long, 108-inch diameter 
outfall has been estimated at 390 mgd under the original design configuration.  The Point Loma Outfall 
Extension, a 2.0 mile extension of the original outfall, was completed in 1993, resulting in a 4.5-mile long 
outfall discharging treated sewage effluent at an approximate depth of 320 feet of water at the discharge 
point and a capacity of 432 mgd.   

South Bay Outfall. The South Bay Outfall discharges flow from the South Bay Plant and the 
International Boundary and Water Commission’s South Bay International Treatment Plant (a treatment 
plant located in San Diego County that treats sewage originating in Tijuana, Mexico).  The South Bay 
Outfall consists of a land portion running 3.3 miles and an ocean portion discharging 3.5 miles off the coast 
at a depth of 95 feet.  The outfall is jointly owned by the City and the International Boundary and Water 
Commission.  The City has a 40% ownership interest in the South Bay Outfall, or approximately 133 mgd 
of the peak flow capacity of 333 mgd.   

Metropolitan Biosolids Center.  The Metropolitan Biosolids Center is the City’s regional biosolids 
processing facility that receives raw biosolids from the North City Plant and digested biosolids from the 
Point Loma Plant. The principal unit processes at the Metropolitan Biosolids Center are grit removal, 
centrifuge thickening, anaerobic digestion, and centrifuge dewatering. The facility produces Class-B 
dewatered biosolids, which are disposed of in a landfill and off-site by land application. Centrate, the liquids 
removed by thickening and dewatering centrifuges, is pumped north to the North City Plant where it is 